Procedure how to assemble the
WAB

(Simon Zeidler)

General Notes

* Please read the section of this document you are going to work on today BEFORE you start the
work and remember as much as possible as sometimes the work does not give you time to read
this document.

* Clean the clean room everyday.

* Take the log. Leave them on k-log.

* Take many pictures. Leave them on k-log.

* Fix the suspension and cover it when you leave, and when you open the top window of the
clean booth.

*  When you moved tools, circuits, and so on, which belongs to the other subsystems, please
make the log, and be sure to return it when finished. Especially, the information about where the
circuits is necessary to be updated on the JGW doc DB.

* Take enough rest. If you feel tired, do not hesitate to go outside and take a rest.

*  Wear proper items if necessary (safety gloves, helmets,,,)

* You need two people who have crane licenses when you use the crane.

* If you got injured, please tell the responsibility person as soon as possible.

*  When you work around/inside the vacuum chamber, wear clean inner wears and class-1 clean
wear, which is the blue ones or ones with separated hood. And blow the air to remove your dust
when you enter the clean room.

* Bring the clean suits outside for cleaning every Friday. After you brought them to the office,
count the number of the suits w/ hood, suits w/o hood, hood, mask, gloves, and shoes.

*** Attention ***

In all steps of working, be advised to take special care of handling the (black-coated) baffle!
The special “solblack” coating is easily scratched or removed when touching it. Pay special attention to
the most sensible parts of the baffle in terms of dumping scattered light:

* baffle edges

* The whole inner surface of the baffle



Drawings

To be found at the end of this document and in the JGW document server (Author: Yoshiyuki Obuchi).

List of Items
+  BASE PLATE (1x)

«  BASE PLATE SIDE + MIRROR (- 2Xx)

«  BASE PLATE STIFFENER (2x)

«  SUSPENSION SUPPORT STRUCTURE PLATE (1x)

«  SUSPENSION SUPPORT STRUCTURE BEAM STIFFENER (4x)
«  SUSPENSION EQ STOP PLATE (2x)

+  SUSPENSION SUPPORT STRUCTURE BEAM (2x)

« SUSPENSION EQ STOP ROD (8x)

«  BAFFLE (1x)

«  BAFFLE FLANGE (2x)

+  BAFFLE FLANGE DISTANCE SPACER (4x)

«  BAFFLE WING PLATE (4x)

«  BAFFLE FLANGE RETAINER PIN (2x)

«  BAFFLE FLANGE RETAINER PIN THREADED (2x)

«  SUSPENSION DAMPER PLATE (4x)

«  SUSPENSION PLATFORM PLATE STIFFENER (2x)

«  SUSPENSION PLATFORM (1x)

«  SUSPENSION YAW ADJUSTER BOSS BLOCK (1x)

« SUSPENSION Z-STAGE TOP PLATE (1x)

«  SUSPENSION Z-STAGE BOTTOM PLATE (1x)

«  SUSPENSION X-Y TRANSLATOR STAGE (1x)

«  SUSPENSION BLADE SPRING ANCHOR BLOCK (1x)

«  SUSPENSION BLADE SPRING (2x)

« SUSPENSION BLADE SPRING RETAINER PLATE (2x)

« SUSPENSION DAMPER T-BEAM (2x)

«  SUSPENSION DAMPER PLATE SPRING (4x)

«  SUSPENSION DAMPER PLATE SPRING RETAINER (4x)
«  SUSPENSION DAMPER PLATE SPRING RETAINER THREADED (4x)
«  SUSPENSION DAMPER MOUNT BRACKET (2x)

« SUSPENSION DAMPER MAGNET BASE PLATE (4x)



SUSPENSION DAMPER MAGNET (> 8x)

* JIG SHIPPING LOCK SHIELD PLATE (2x)

* JIG SHIPPING LOCK T BRACKET (2x)

* BAFFLE SHIPPING LOCK BRACKET A (2x)

* JIG WIRE ASSEMBLY TOOL HANDLING PLATE (1x)

* JIG WIRE ASSEMBLY TOOL BRACKET C (1x)

* JIG WIRE ASSEMBLY TOOL BASE PLATE (1x)

* JIG WIRE ASSEMBLY TOOL BRACKET B (1x)

* SUSPENSION WIRE (4x)

* SUSPENSION WIRE ANCHOR + MIRROR (- 4x)

* SUSPENSION WIRE ANCHOR Y-BRACKET (2x)

* SUSPENSION WIRE ANCHOR RETAINER (2x)

* BAFFLE WIRE ANCHOR WASHER (4x)

Hex socket head cap screws:

o

o

o

o

M8 x 25 (1x)
M6 x 25 (4x)
M6 x 20 [small head] (26x)
M6 x 10 (2x)
M5 x 30 (16x)
M5 x 25 (4x)
M5 x 20 (8x)
M5 x 16 (44x)
M5 x 12 (12x)
M5 x 10 (8x)
M4 x 16 (2x)
M4 x 10 (8x)
M4 x 6 (8x)
M3 x 16 (6x)
M3 x 10 (8x)
M3 x 5 (10x)

Special screws:

o

[e]

o

M5 x 15 (8x) [~ may be substituted by M5 x 16 screws]
SFB5-15 (8x)
FABBS6x30 (4x)



[e]

o

CSHCS-TI-M3-10 (4x)
CBSTSR2.5-4 (8x)
CBSTSR2.5-8 (8x)
SFBJ2.5-6 (8x)
SLXHC10-5-F20-MA8 (2x)

+ *SUSPENSION Z-STAGE JACK SCREW (3x)

* New or revised parts after the first assembly test



Detailed Description

1. Suspension Base (2 Persons)

On the prepared table, first set the {base plate} in a 90° angle on its front-side* and screw the 4
{base plate stiffener} from the bottom of the {base plate} with each 2 [M5x16 screws]

Set the {base plate} back to its nominal position and screw the {base plate sides} (there are two
of them, one is mirroring the other) on it; use the 4 [M6x25 screws]

- These {base plate sides} still have some extended screw-holes for a +Z vertical and tilt
adjustment from an earlier version

Screw the {base plate stiffener} to the {base-plate-sides} with each 2 [M5x16 screws]

Put the {suspension support structure plate} on top of the base-plate-sides and screw it tight
with 4 [M5x16 screws]

Put the {suspension EQ stop plate} and the {suspension support structure beam stiffener} on

the {suspension-support-structure-plate}; screw the stiffeners and the stop-plate (the latter from

bottom of the structure-plate) with [M5x16 screws] but do not tighten the screws yet.




* Put the {suspension support structure beams} between the stiffeners and the stop-plate and
screw them together (use [M5x16 screws] and [M5x30 screws] for the stiffeners and the stop-

plate, respectively); start tighten all screws

* Set two pairs of {suspension EQ stop rods} on the stop-plate by first inserting a [FABBS6x30]
into one rod, then inserting the open-end of the [FABBS6x30] through the respective holes in the
stop-plate, and lastly screwing and tightening theother rod on that open-end.

* without limiting generality, “front-side” is meant to be the side facing the 3km duct in the WAB’s final
destination in KAGRA (a.k.a. the smaller edge on the {base plate})



2. Baffle Preparation (2 Persons)
At first, the two halves of the {baffle-flange set} needs to be prepared:

o

Screw two {baffle flange distance spacers} and a {baffle wing plate} on one of the {baffle
flange} halves. Set the {baffle flange} in between the spacer and the wing plate; use [M5x20

screws] to screw the four parts together

Screw a [M5x12 screw] in the center hole of the wing plate to give it an additional fix to the
flange

Screw another {baffle flange} on the tips of the {baffle flange distance spacers}; Don't forget
to set also another {baffle wing plate} on the other flange!

On the outer side of each wing, mount a {baffle shipping lock bracket}; use two [SEB5-15
screws] for each bracket!

At last, mount a {suspension damper plate} on the inner side of each wing plate by using a
[CSHCS-TI-M3-10 screw]

The {baffle} itself should lay on prepared stoppers (like wheel-stopper covered by Aluminum foil)
on top of a plane-parallel table, so that it won’t move

- Set the stoppers so that a free space of >30cm is created around the center of the baffle

Now, set one half of the {baffle-flange sets} sidewards around the baffle center and the other
half on the other side, so that the ends of both halves are facing each other (distance of the
ends may be now ~5mm)

Proof the center position by measuring the distance of each baffle-flange to the ends of the
baffle — the nominal distance should be 189mm! Be careful not to touchl/scratch the baffle!

Set the {baffle flange.retainer pin} and the {baffle flange retainer pin threaded} on each side of

the open end of the flanges.and fix them with two [M5x30 screws]; Tighten the screws until a
distance of ~3mm between the Tianges is reached

Turn the baffle carefully around so that the other ends of the flanges are accessible
- the best measure is to press the flanges together by setting the hands on the distance-
spacers from both sides and to lift the baffle up

Repeat the above mounting of the retainer and tighten the screws until a distance of ~3mm
between the flanges is reached
Now, the flanges should be tightly fixed.



3. Insert Baffle and Mount Suspension Roof (2 Persons)

* Set the baffle carefully inside the (half) assembled suspension structure so that the {EQ stop
rods} keep it in position (if properly set, the rods may be even not necessary for that)

» Set the upper {suspension EQ stop-plate} in between the two {suspension support structure
beams} and screw it to them (do not tighten yet!) by two [M5x30 screws] on each side

* Mount the two {suspension platform plate stiffeners} on the upper {suspension EQ stop-plate}

by using the respective screw holes on the stop-plate with [M5x16 screws]

* Screw the {suspension platform} on the top of the structure beams and the {suspension
platform plate stiffeners} alike; Screw them tight with [M5x16 screws]




Mount the {suspension Z-stage bottom plate} on the respective {top plate} with three [jack
screws] and screw it on the {suspension yaw adjuster boss block} with [M4x6 screws] (from the

bottom of the boss-block)

Set the {suspension yaw adjuster boss block} onto the {suspension platform} (screw it from the
bottom of the platform; use [M4x10 screws])

Mount the {suspension blade spring anchor block} on the {X-Y translator stage}, also with
[M4x6 screws]




* For degrease a XY-translator stage, see here

* On top of the anchor block, set the {suspension blade spring} on the respective shelf with each 4
screw-holes and place the {suspension blade spring retainer plate} on top of the blade-spring
(where the screw-holes are)

e Use [M5x12 screws] to fix the blade-springs



https://gwdoc.icrr.u-tokyo.ac.jp/cgi-bin/private/DocDB/ShowDocument?docid=8517

4. Damper (1 Person)

The two damper suspensions have to be assembled outside the WAB suspension first. After that, they
can be placed on their positions on the {suspension support structure beams}.

The actual assembly of the dampers is relatively simple and straight forward (please refer also to the
{suspension damper assembly} document):

» Take the {suspension damper mount bracket} and screw a {suspension damper plate spring} on
its bottom side (use [CBSTSRx4 ultra low head cap screws] and a {suspension damper plate

spring retainer} for that)

* Do the same for the {suspension damper T-beam} only that the spring-plate needs to be
screwed on its top

» Screw the ends of each spring-plate (on the bracket and T-beam) to its respective counterpart;
use the {suspension damper plate spring retainers} for that by setting them so that the spring-
plates are in between them; Note: there are two different retainers, one is threaded (and bigger)
and the other one thinner and non-threaded. The threaded one is to be set on the bottom and
the non-threaded one on top!

Between each spring-plate, set a {suspension damper plate spring spacer} preventing the
spring-plates touching each other.
Here, use the [CBSTSRXx8 ultra low head cap screws]!

* Screw the two {suspension damper magnet base plates} on each side of the “T” with the [SFBJ
flat head screws]

* Set the magnets to their supposed places on the {suspension damper magnet base plates}

After assembly of the dampers, screw them on the {suspension support structure beams} with two
[M3x10 screws]

In case the baffle is already suspended, mounting the dampers is a bit more tricky. Try to place the
damper from below the baffle wings and do not touch the wires!



5. Hanging (2-3 Persons)

* Set up the winding-jig by taking the {wire-jig base plate} and mount the {suspension wire
anchor*} clamps on the bottom ([M3x5]) and the {suspension wire anchor Y-bracket} on top of it
(IM3x12]) - triangular shape

(the wire grooves of the bottom part should show to the top; those of the Y-bracket should show
to the bottom)

* Cut a {steel-wire} into two pieces of ca. 30 cm length and set the end of one of those pieces into
the groove of one of the bottom wire-clamps; fix it there with the {suspension wire anchor
retainer} and a [M3x5 screw]

» Set the other end into one of the grooves of the Y-bracket (observe from the bottom side as the
groove is upside down) and fix it with a {suspension wire anchor retainer} ([M3x10 screw])
(Note: hold the wire tight before fixing it)




¢ Do the same for the other side

» For additional security, wind the ends of the wires around the head of the fixing screws on the
retainers

* The result is a triangular shaped setup of two wires clamped together
* Put a 3mm** thick washer on the open screw hole of each of the bottom wire-clamp

* Put the {wire assembly support shield} on the fixed wire assembly so that the screw holes are
fitting with the top M3 screws and the screw holes of the bottom wire-anchors

*  Screw them together by using nuts and [M3x10 screws]



Unscrew the anchors from the {wire-jig base plate} and take the {wire assembly support shield}
with the now mounted wire assembly (use the two holes in the shield for holding it)

Important!

The wires are not specifically cleaned/washed and it is very likely that they still have some oil or
grease on their surface. On the other side, the SUS-wires are easily kinked and bended and
wiping them is not recommended!

Therefore, either wash the 30-40 cm long wires separately in acetone in an ultra-sonic cleaner
before setting them on the jig, or take the {wire assembly support shield} with the wires
mounted and put it as a whole into an acetone bath in an ultra-sonic cleaner!

After cleaning, take the {wire assembly support shield} with the wires mounted and put it onto
the WAB

Mount the {suspension wire anchor Y-bracket} to the end point of the {suspension blade spring}
(use the [M3x5 screw]) and the bottom anchors to the two {baffle wing plates}; unscrew the
{wire assembly support shield} from the Wire-Anchors

Note: it is necessary to lift the whole baffle structure for that or to push the wing blades down
until the hanging is finished! — special clamps for the blades or another person is needed!

Prepare the second wire assembly with the same steps as above and mount it to the other side
of the WAB

Release the baffle or the {suspension blade springs}, respectively

In order to keep the wires protected during transport or installation into the test-mass chamber,
mount a the triangular shaped {protection shield} on each site of the WAB (see bottom picture)



* This is part is not included in the attached drawings

* 3mm or 2.5mm




6. Adjustment

Setting-up the adjustment of the WAB is one of the most crucial things as a misaligned baffle may
reduce significantly the purpose of the WAB.

However, not all of the degrees of freedom (DoF) are equally crucial to the influence of back-scattering
or diffraction of the main-beam in KAGRA.

The most important DoF are the “Yaw”, the X- and the Z-direction (Y marks the direction of the main-
beam [referring to the WAB cooling test in IYC], Z is vertical).

Note:

* If we stick to Obuchi-san’s new design of how to hang the baffle, the “Roll” and especially the
“Pitch” DoF may be not significantly misaligned as the length of each wire cannot vary as much
as it would before.

* Inthe current design (if the wires are all of the same length), the X and Y position of the baffle is
not a real DoF. Instead, there are a X- and Y-pendulum DoF because of the stiffness of the
wires.

Alignment of the baffle should be finished if the center of the baffle is 26.8cm (considering 27cm as
working-height in the cryostat @20K) above the ground with the EQ-stopper in equal distance to the
flanges around the baffle and the baffle itself.

An Offset in the Y-pendulum-, Pitch-, Roll-, and Z DoF can be set with the three-head adjustment stage
on the {suspension yaw adjuster boss block} which itself controls the offset in Yaw.

The X-Y translator stage controls the X- and Y-position’s offset of the baffle itself.

How to Adjust

1. Set up a laser leveler on one side of the open chamber to measure the Pitch
a) Use the baffle wing plates for these measurement!

2. Setup alaser leveler inside the chamber (center-line along the main-beam direction) to
measure Yaw and Roll

a) Also here, use the baffle wing plates for the Roll-measurement*

b) For Yaw it is important to know the actual center-line (or main-beam line) inside the
chamber!
Once known, the laser leveler needs to be adjusted to this line

c) Use the baffle-flange lids for the Yaw-measurement (laser-line needs to go through both,
then the maximum angular error is limited to 0.5° [assuming the laser-leveler beam is
~1.5mm in diameter])

* One issue found is that the correct adjustment of the laser-leveler inside the chamber is a bit difficult
without a good tripod. Especially setting it even to the chamber ground. That makes it difficult to
measure the Roll precisely (- need a smaller tripod for measurements inside the chamber!).
Alternative: measure the height of the baffle wing plates above the ground with a vertical ruler and
compare both sides.



7. Drawings

3
REV]LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
A B
[
D
8] B
2x 33 THRO.
M5x0.8 x 10DEEP
M5%0.8x10DEEP 120 4.2 15DEEP
3.2 15DEEP
—_ €05
[ ] | = c
&
o5
150
Dl D
E| 3
NATIONAL UNLESS OTHERWISE STATED
'L‘)SELERO";‘ADTMD‘SCLOF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES)
B onatnny of tapon JAPAN MACHINIG FINISH Ral.6 JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 X 45 (150 2768-mK)
DESIGNED : Y.OBUCHI DATE: 2017/08/07 |WMATERIAL: _A6061
DRAWN : s.saitou DATE: 2017/08/10 | FINISH © AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 11 [SHEET - 111
| [APPROVED : TAKUTSU __ DATE: 2017/09/19 |SHEET SIZE: A3 | REV - A 3
Rl @ 3 [T'™  BAFFLE FLANGE DISTANGE SPACER
PROJECTION
[ows. wo. ME-KAGRA-1709144-A-DWG
| 2 ‘ 3 ‘ 1 4& 5 ‘ 6 7 ‘
| : | : \ . Vi : \ \ |
REV|LOC REVISION DATE APPD BY
A | ALL RELEASED 2017/09/19| T.AKUTSU
A E
©
D
2 3 4 67 5
REV][LOC REVISION DATE APPD BY |
A AL RELEASED 2017/09/19] T.AKUTSU |
A B [ALL PART WAS SPLIT IN HALF 2018/5/8 | TAKUTSU
[
D
+0.20
10 2810 p3g
5xM5x0.8 THRO.
AS SHOWN ON PCD282
15
8l B
— 2x@5TH —
AS SHOW 282
°
[» c
- I - Qf
@262 ’3’30
Dl —_— D
@294
E| 3
NATIONAL UNLESS OTHERWISE STATED
‘O“ETSRE%’;‘;MD‘S\‘:LOF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
B ST A pAN MACHINIG FINISH Ral.6 JIS B 0419-mK
PROJECT © KAGRA EDGE BREAK 0.2 x 45" (150 2268:mK)
DESIGNED : Y.OBUCHI DATE: 2018/4/23__|MATERIAL_A6061
DRAWN _: Y.OBUCHI DATE p018/4/23__| FINISH -_AS MACHINED
CHECKED : T.AKUTSU DATE : 2018/5/8 SCALE - 1:2___[SHEET - 1A
F NOTE : ALL SURFACES EXCEPT HOLES SHOULD BE BETTER THAN Ra1.6. ATEROVED - SRARUTSY DATE: 2018/5/8  [SHEET SIZE: a3 | REV : DRFT "
R REOTTATOREER1.6LDEBN THIHNERRE L. THREE ANGLE (@5 1 [TmE BAFFLE FLANGE
PROJECTION
|DWG. NO.
3 &

\ ! o ’

ME_KAGRA-1700147-B-DWG
7 E]



REV[LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B |C4,5]  TWG M5 FLAT HEAD SCREW HOLES WERE ADDED. | 2017/012/1) T.AKUTSU
c
D

3x@5 THRO.

B
o
)
o =
=
M3x0.5 THRO. —
5 THRU, CSK $310.4
113%0.5x6DEEP.
y c
I
T
L | D
6
3
NATIONAL UNLESS OTHERWISE STATED:
NAGJ g;ggc‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
ey ST [ PAN MACHINIG FINISH Ral.6 IS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)
DESIGNED : Y.0BUCHI __ DATE: 2017/12/5  |MATERIAL: _A6061
DRAWN * Y.OBUCHI _ DATE' 2017/12/8 | FINISH : AS MACHINED
CHECKED B.IKENOUE  DATE: 2017/12/8 SCALE 121 |SHEET' 10F1
[APPROVED : TAKUTSU  DATE: 2017/12/11 |SHEETSIZE: A3 | REV : B 13
THREE ANGLE @'E} |T‘TLE BAFFLE WING PLATE
PROJECTION TR M KAGRA —
1 z 3 T 4& 5 ‘ & ‘ 7 g
1 2 3 ] 67 5
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B [ALL DESIGN CHANGED. 2017/12/11] T.AKUTSU
c
D
0.35 —
= = M3x0.5 THRU. o,
i
Aol
)
G
=1
bl
: B
n
<
28
sE d 2 Py an
i
~ 4
= >
B
B3 THRU. c
M3%0.5 THRU.
D
3.5
[
3.5 7 —
15.5
20.5
3
NATIONAL UNLESS OTHERWISE STATED:
NA? ‘[?ETSERD\’,“ETMD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
BT L pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT  KAGRA EDGE BREAK 0.2 x 45 (130.2768:mK)
DESIGNED : V.0BUCHI __ DATE: 2017/12/5__|MATERIAL: 5191
DRAWN : V.OBUCHI __ DATE: 2017/12/5 | FINISH _AS MACHINED
CHECKED : B.IKENOUE _DATE: 201712/8_| SCALE 5.1 |SHEET : 1/1
[APPROVED @ T.AKUTSU DATE: 2017/12/11 |SHEET SIZE: A3 [rev - B F
THREE ANGLE @E} [TmE BAFFLE WIRE ANCHOR MIRROR
PROJECTION [owo. o VEKAGEA —
3 ‘ 7 “EA'mS"HLB‘M—E

T 7 3 T 4& 5 ‘



@3 THRO.

REV|LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B
C
D

t
i A
' 7
c
A b
5 4
10 -
3
NATIONAL UNLESS OTHERWISE STATED
2 g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
S s [ PAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)
DESIGNED : Y.OBUCHI DATE: 2017/08/07 [MATERIAL: 5191
DRAWN _: s.saitou DATE® 2017/08/10 | FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 5:1 [SHEET - 111
[APPROVED : T.AKUTSU DATE: 2017/09/19 |SHEETSIZE: A3 | REV : A F
Rl @ £ [T™ " BAFFLE WIRE ANCHOR WASHER
PROJECTION [owe. o M _KAGRA —
F] T 4& 5 ‘ & T g
2 1 67 5
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19 | T.AKUTSU
B | ALL DESIGN CHANGED. 2017/12/11] T.AKUTSU
c
D
0.35
& B
A o
~ H
= I
5
L
AR Van) i £s
=S
_____ s Pl AN sSc
/\J o
©
> i
L o
By = c
#3 THRU. .
f\ 05 6*
/&J M3x0.5 THRO.
M3x0.5 THRU
D
3.5
3.5
6
7
15.5
20.5
3
NATIONAL UNLESS OTHERWISE STATED
Py ) ‘E?ELRES\,I“;MI)‘S\‘I‘IE)F ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
BT L pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (130.2768:mK)
DESIGNED | Y.0BUCHI __ DATE: 2017/12/5__|MATERIAL: 5191
DRAWN © V.0BUCHI __ DATE: 2017/12/5__| FINISH _AS MACHINED
CHECKED : B.IKENOUE DATE: 2017/12/8 | SCALE : 51  [SHEET: 1/1
[APPROVED : T.AKUTSU DATE: 2017/12/11 |SHEET SIZE: A3 | Rev B F
THREE ANGLE @E} [T BAFFLE WIRE ANCHOR
PROJECTION [owo. o
7 3 T 5

ME-KAGRA-1709151-B-DWG
7 8




3 4 i 8
REV[LOC REVISION DATE APPD BY
A (AL RELEASED 2017/12/11| T.AKUTSU
B
[
D

2x(34.2 THRU, M5x0.8 10DEEP.

@4 THRU
/ /
o4 ——-&F ]
12
33
0 NATIONAL UNLESS OTHERWISE STATED
NAGJ ?@ngyngo‘gclbr ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
%0 S s [ PAN MACHINIGFINISH Ra2f JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 % 45, CORNER R0.4 MAX [ (180 2768-mK)
DESIGNED : V.OBUCHI _ DATE: 2017/12/5 |MATERIAL: _A5052
DRAWN © Y.OBUCHI __ DATE: 2017/12/5 | FINISH : ASMACHINED
CHECKED BIKENOUE _ DATE: 2017/12/8 SCALE 11 [SHEET: 10F1
[APPROVED  TAKUTSU _ DATE: 2017/12/11 |SHEETSIZE: A3 | REV - A
THREE ANGLE @‘E} e
PROJECTION DWG. NO.__ ME-KAGRA-1712189-A-DWG
3 4 4}‘ 5 ‘ 6 7 ‘ 8
3 1 67 5
REV[LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B
c
D
560
450
340
230
120
10
4 x M3x0.5 THRU
2 x M3x0.5 THRU
T PLACES AS SHOWN.
.| s
o H
20 08| g
T 15 s
570
NATIONAL UNLESS OTHERWISE STATED
NA? ‘[?ETSES\’,“;MD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
8 TREAN MACHINIG FINISH Ral. J1S B 0419-mK
PROJECT. *uKAGRA EDGE BREAK 0.2 x 45 (130.2768:mK)
DESIGNED :Y.OBUCH! DATE 2017/011/15 [MATERIAL: _A6061
DRAWN _ v.0BUCHI DATE: 2017/11/15_| FINISH ©_AS MACHINED
CHECKED DATE: SCALE : 1:1___[SHEET 1N
[APPROVED DATE SHEETSIZE: A3 | REV - A
THREE ANGLE @_E} |T‘TLE BAFFLE
PROJECTION [ o
3 T 5

ME_KAGRA-1700152-A-DWG
7 8




REV|LOC REVISION DATE APPD BY

ALL RELEASED 2017/09/19] T.AKUTSU

4xP1.5x6DEEP

2x@P6.2x 15DEEP
4 15 /
. ‘\ /} ]
6 - —
| & ‘
2xM5x0.8x10DEEP i =
I
g ‘
¥ 5) |
]L ¥ 1
j-L 5 4 A
- - = =} |
' - B
| : ‘
: |
1| 8 g2 8 |
|
]
| |
I ]
| |
{ i
1 8 L] &
i © [] o
- A *
15
60 125 12
63.5 7.5
83
NATIONAL UNLESS OTHERWISE STATED
2 g;ggc‘ng‘)‘gc'bF ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
ey ST [ PAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)
DESIGNED - Y.OBUCHI DATE: 2017/08/07_|MATERIAL: _A6061
DRAWN : s.saitou DATE: 2017/08/10_| FINISH_-_AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 1:2 ISHEET R Vi |
[APPROVED : TAKUTSU __ DATE: 2017/09/19 |SHEETSIZE: A3 | REV - A
TITLE
THREE ANGLE @_E} | BASE PLATE SIDE MIRROR
FROJECTION TR VE_KAGRA ——
7 3 1 4& 5 ‘ 5 ‘ T ]

REV[LOC REVISION DATE APPD BY

ALL RELEASED 2017/09/19| T.AKUTSU

2x$6.2 15DEEP 4xPB1.5x6DEEP
— , 3 s ER
o
4] Iy )
Y R
R e
5 |
G 1 2xM5x0.8x10DEEP
I
b :‘}y
@ b T
by 5
~ <IN < -t
2 g =
g SR z
R i
° i
2l = g -]
= 2 2 2 |
|
i
e ¢ o i
< =
@ = F Y
e X - '
3 15 46
125 60 12
7.5 63.5
83
NATIONAL UNLESS OTHERWISE STATED
Py ) ot | #L DIMENSION ARE MILLIMETERS (i) | TOLERANCES
BT L pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2268:mK)
DESIGNED : Y.OBUCHI DATE: 2017/08/07 |MATERIAL:  A6061
DRAWN : s.saitou DATE: 2017/08/09 | FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE i ISHEET 11
[APPROVED : T.AKUTSU DATE: 2017/0919 [SHEETSIZE: A3 | REV - A
TITLE
THREE ANGLE E} | BASE PLATE SIDE
PROJECTION
)

[DWG. NO- ME—KAGRA— A |
7 3 T 5 T T
3 | | —




327.05

REV[LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B
[
D
Y
'
| |
'
|
3
2 1
5 S i 2xM5x0.8x 10DEEP
H PILOT HOLE 16DEFR
|
L 1
! hg
1“— 2% |
“ |
15
80 | 10
2xM5x0.8: 10DEEP
PILOT HOLE 16DEEP
60 15
| : NATIONAL UNLESS OTHERWISE STATED:
2 g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
S s [ PAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 X 45° (150 2768-mK)
DESIGNED : V.0BUCH! DATE: 2017/08/07 |MATERIAL: _Ac061
DRAWN _: s.saitou DATE: 2017/08/10 | FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 11 [SHEET - 111
[APPROVED : T.AKUTSU DATE: 2017/09/19 |SHEETSIZE: A3 | REV : A
TITLE
THREE ANGLE @‘E} | BASE PLATE STIFFENER
PROJECTION [owe. o MEFAGRA ——
1 H] 3 4& 5 ‘ & 7 g
1 2 3 67 5 ‘
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/14 | T.AKUTU
B | A8 SCREW HOLE SIZE WAS CHANGED. 2017/12/8 | TAKUTU
[
A(2:1)E
26xP6.5 THRO.
1 C'BORE $12x 15DEEP
10 192.05 17.9 201.2
2 3
81(85.2 THRO. 4xM6x1x 12DEEP
CBORE B10x18DEEP N\
o
Rzl F -
110 THRO. 3 m
AL ‘ hd g
T 8
St —— 1 —1 +
¢ §
g8 2 — —e— 8| g = —+1- g
$ §
H
2 x 80 THRO.
2 2
4x @30 THRO. -l
15 | | 50 | 50 | 50
25
165
NATIONAL UNLESS OTHERWISE STATED.
252,05 Py ) ‘[?ETSERD\’;‘;MD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
ST [ pan MACHINIG FINISH Ral.b JIS B 0419-mK

(IS0 2768-mK)

PROJECT * KAGRA EDGE BREAK 0.2 x 45

DESIGNED :_Y.OBUCHI __ DATE: 2017/12/5__|MATERIAL . _A6D61

DRAWN © v.0BUCHI __DATE: 2017/12/5 FINISH _ AS MACHINED

CHECKED : B.IKENOUE _ DATE: 2017/12/8 SCALE : 1:5  [SHEET: 10F1

[APPROVED : T.AKUTSU __ DATE: 2017/12/8 |SHEETSIZE: A3 | REV : B

THREE ANGLE @_E} |T‘TLE BASE PLATE

PROJECTION [owe. o,
1 7 3 3

ME_KAGRA-1709156-B-DWG
7 8




N4

7Y

)

90

L

T T ——

2 x (4.5 THRU, C'BORE (8 2DEEP.

REV|LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B [C2,3] M8 THREAD HOLE AND M4 SCREW HOLE WERE ADDED. [2017/12/11] TAKUTSU
C
D

NATIONAL

UNLESS OTHERWISE STATED

1 Astremamicst OBSERVATORY OF |

) 7STRONOMICAL |7y "01MENSION ARE MILLIMETERS (MM) | TOLERANCES

SEEREVTES ApAN MACHINIG FINISH Ral.6 1S B 0419-mK

PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)

DESIGNED : V.0BUCH! DATE: 201712/5 _ [MATERIAL: A6061

DRAWN _: Y.OBUCHI DATE® 2017/12/5 | FINISH : AS MACHINED

CHECKED : BIKENOUE _ DATE: 2017/12/8 SCALE 1:1 [SHEET: 111

[APPROVED : T.AKUTSU  DATE: 2017/12/11 [SHEETSIZE: A3 | REV : B

THREE ANGLE '@‘E} TS

PROJECTION TG, NO. ME-KAGRA -

% ‘ _ = GEA_LIQ!'lﬂ_B_EM_GE—

REV|LOC REVISION DATE APFD BY
A JALL RELEASED 2017/09M19] T.AKUTSU
B [c3.4] HOLES WERE ENLARGED TO (5.2, 2017/12/11] T.AKUTSU
[
D

o
Av=y

Fan)
vy
Fan
U

N~

Fany

29.33

N NN

29.33

4 % 5.2 THRU

NATIONAL

UNLESS OTHERWISE STATED

) /STRONOMICAL "o/ "D IENSION ARE MILLIMETERS (MM) | TOLERANCES

National Astermeicsl OBSERVATORY OF

BT LoAN MACHINIG FINISH Ral.6 JIS B 0419-mk
PROJECT © KAGRA EDGE BREAK 0.2 x 45 (150 2768-mk)
DESIGNED : Y.OBUCHI DATE: 2017/12/5 MATERIAL :  A6061

DRAWN_: Y.OBUCHI DATE: 2017/12/5 | FINISH : AS MACHINED
CHECKED : BIKENOUE _ DATE: 3017/1/8 | SCALE : 1:1  [SHEET: 111
[APPROVED : T.AKUTSU __ DATE: 2017/12/11 |SHEETSIZE: A3 | REV : B

PROJECTION

DWG. NO.

Tisee v gy Pl ["$iiSPENSION BLADE SPRING RETAINER PLATE
)

ME_KAGRA-1709150-B-DWG
7 8




100

29.3

29.3

29.3

4x@5.2 THRO.

221

REV|LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B [Co TIP SHAPE WAS CHANGED. 2017/12/11 | T.AKUTSU
C
D

7

@3 THRU

|,,
ﬂ_-

AA(1:1)

NATIONAL UNLESS OTHERWISE STATED
2 ‘;Tsig":‘gr’\‘”o‘gc'& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
Soepy ] MACHINIG FINISH Ral.6 JIS B 0419-mK

Natina
Bheratony o B9 | DAN

PROJECT : KAGRA

EDGE BREAK 0.2 x 45

(IS0 2768-mK)

DESIGNED : Y.0BUCHI DATE

2017/12/5 MATERIAL : 5191

DRAWN : ¥.OBUCHI DATE

2017/12/5 FINISH AS MACHINED

CHECKED : B.IKENOUE __ DATE

2017/12/8 SCALE : 1:1 [SHEET

11

[APPROVED : T.AKUTSU

DATE: 2017/12/11 |SHEET SIZE: A3

| Rev - B

THREE ANGLE
PROJECTION

[oWG. NO.

LS : \

lel=) ["™= SUSPENSION BLADE SPRING
]

ME-KAGRA-1709160-B-DWG
7

]

A-A(2:1)

@3.2

REV[LOC REVISION DATE APPD BY
A JALL RELEASED 2017/09/19] T.AKUTSU
B
C
D

A

@5.2

A

NATIONAL

UNLESS OTHERWISE STATED:

NaCJ

National Astromnical
Observatory of Japan

ASTRONOMICAL
OBSERVATORY OF|
JAPAN

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6

PROJECT

KAGRA

EDGE BREAK 0.2 x 45

TOLERANCES

JIS B 0419-mK
(150 2768-mkK)

DESIGNED : Y.OBUCHI

DATE: 2017/08/07 _|MATERIAL: _A6D61

DRAWN : s.saitou

DATE: 3017/08/10 | FINISH @ AS MACHINED

CHECKED : Y.OBUCHI

DATE: 2017/09/01 SCALE 1:1 |SHEET 1/1

[APPROVED : T.AKUTSU

DATE: 2017/09/19 |SHEETSIZE: A3 | REV - A

THREE ANGLE
PROJECTION

4 ’ !

@E} [T SUSPENSION DAMPER DISTANCE SPACER
)

[DWG. NO- ME—KAGRA—| A |
T iEA_LZGS.'LﬁZ_A_D.W&—E




2x@3.6 THRO.
CSK @5.5x90°

==

REV|LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B
C
D
1
——
NATIONAL UNLESS OTHERWISE STATED

)J ASTRONOMICAL

National Astrenemicst UBSERVATORY OF|
Bhcratony o B39 | DAN

PROJECT : KAGRA

ALL DIMENSION ARE MILLIMETERS (MW)
MACHINIG FINISH Ral.6

EDGE BREAK 0.2 x 45

TOLERANCES

JIS B 0419-mK
(IS0 2768-mK)

DESIGNED : Y.0BUCHI

DATE : 2017/08/07

MATERIAL : PURE STEEL

DRAWN : ssaitou

DATE: 2017/08/08

FINISH Ep-Fe/Ni5b

CHECKED : Y.OBUCHI

DATE: 2017/09/01

SCALE - 1:1__ [SHEET: 11

[APPROVED : T.AKUTSU

DATE: 2017/09/19 |SHEETSIZE: A3 | REV : A

[TTHSUSPENSION DAMPER MAGNET BASE PLATH

THREE ANGLE
PROJECTION @' E}
[}

[oWG. NO. ME-KAGRA- A
3 1 ‘ T iﬁmﬂﬂ‘ﬁ‘m—s
3 4
REV[LOC REVISION DATE | APPD BY
A |ALL RELEASED 2017/09/19 | TAKUTSU
B
c
D
I
5 | 32
]

34

7+ ©
I I
1
T
13
2xM2.5x0.45 x SDEEP
35 7 PILOT HOLE THRO.
Fan Y Vs
N -

19

10

NATIONAL

)J ASTRONOMICAL
National Astermeicsl OBSERVATORY OF

Shaervatony o ooen JAPAN

UNLESS OTHERWISE STATED:

PROJECT : KAGRA

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6
EDGE BREAK 0.2 x 45

TOLERANCES

JIS B 0419-mK
(150 2768-mkK)

DESIGNED : Y.OBUCHI

DATE: 2017/08/07

MATERIAL | A6D&1

DRAWN : s.saitou

DATE: 2017/08/10

FINISH : AS MACHINED

CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 21 [SHEET - 111
[APPROVED : T.AKUTSU DATE: 2017/0919 [SHEETSIZE: A3 | REV - A

|T\TLE

SUSPENSION DAMPER MOUNT BRACKET

[DWG. NO-

THREE ANGLE
PROJECTION @' EH'
‘ 6

ME_KAGRA-1709164-A-DWG
7 8




)J ASTRONOMICAL

National Astermeicsl OBSERVATORY OF
Shaervatony o ooen JAPAN

REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19| TAKUTSU
B
[
D
2:M2.5x0.45 THRO.
I
L |
¢ -
1 ]
7 25 .
12
NATIONAL UNLESS OTHERWISE STATED
2 g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
S s [ PAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 X 45 (150 2768-mkK)
DESIGNED : Y.OBUCHI DATE: 2017/08/07 |MATERIAL: _C5191p
DRAWN _: s.saitou DATE 2017/08/10_| FINISH © AS MACHINED
CHECKED : Y.0BUCHI DATE: 2017/09/01 | SCALE : 1:1 _ |SHEET: 1/1
[APPROVED : T.AKUTSU ___ DATE: 2017/09/19 |SHEET SIZE: A3 | REV : A
THREE ANGLE E} |T‘TLE SUSPENSION DAMPER PLATE SPRING RETAINER THREADED
PROJECTION
[oWG. NO. ME-KAGRA- —A-|
T 4& ‘ & T g
4 67
REV]LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B
c
D
2x2.5 THRO.
I
rl
T
7 1
12
NATIONAL UNLESS OTHERWISE STATED

PROJECT : KAGRA

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6
EDGE BREAK 0.2 x 45

TOLERANCES

JIS B 0419-mK
(150 2768-mkK)

DESIGNED : Y.OBUCHI

DATE: 2017/08/07 _|MATERIAL: _C5191P.

DRAWN _: ssailou DATE: 2017/08/10_| FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 | SCALE : 2.1 [SHEET . 1/1
[APPROVED : TAKUTSU DATE: 2017/09/19 [SHEETSIZE: A3 | REV - A

PROJECTION

[DWG. NO-

THREE ANGLE @_ = |T‘TLE SUSPENSION DAMPER PLATE SPRING RETAINER
5

ME_KAGRA-1709166-A-DWG
7 8




7 8
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2018/5/8 | T.AKUTSU|
A - A
D
B| B
c 2 c
b
[
58] |
= T <
THRU
D D
E E
NATIONAL UNLESS OTHERWISE STATED
'L‘)SBTSREg\TASFMD‘g\?IbF ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
siayime O MACHINIG FINISH Ral.6 1S B 0419-mK
PROJECT  KAGRA EDGE BREAK 0.2 % 45 , CORNER R0.4 MAX | (1SO 2768-mK)
DESIGNED : _Y.OBUCHI __ DATE: 2018/4/23__|MATERIAL: C5191
DRAWN * v.0BUCHI _ DATE: 2018/4/23 | FINISH : AS MACHINED
CHECKED TAKUTSU _ DATE: 2018/5/8 SCALE 1:1  [SHEET: 10F1
[APPROVED : T.AKUTSU  DATE: 2018/5/8 [SHEET SIZE: A3 REV : DRFT
F NOTE : ALL SURFACES EXCEPT HOLES SHOULD BE BETTER THAN Ra1.6. TITE ISHEE L F
ER REDECTATOREIRA1. 6B T HNIEH 571 TEEaLe @y p [T SUSPENSION DAWPER PATE SRING PAcER
|DWG,ND, ME-KAGRA-1804017-A-DWG
‘ 3 ‘ 4 4}‘ 5 ‘ 6 7 ‘ 8
: R
REV]LOC REVISION DATE | APPD BY
A (AL RELEASED 2017/09/19] T.AKUTSU
A B |8 LENGTH WAS CHANGED 2017/12/11 | TAKUTSU
c
D
E B
]
4x@2.5 THRU
66
¢ c
- ~ m
0| D
E| 3
NATIONAL UNLESS OTHERWISE STATED

ASTRONOMICAL
National Astermeicsl OBSERVATORY OF
Shaervatony o ooen JAPAN

PROJECT : KAGRA

ALL DIMENSION ARE MILLIMETERS (MM) TOLERANCES

MACHINIG FINISH Ral.6 JisB
EDGE BREAK 0.2 x 45

(150 2768-mkK)

0419-mK

DESIGNED : Y.OBUCHI DATE: 2017/12/5  |MATERIAL: _C5191P.

DRAWN _© V.0BUCHI DATE: 2017/12/5 FINISH : AS MACHINED
CHECKED : B.IKENOUE _ DATE: 2017112/8 | SCALE : 1:1 [SHEET - 11
[APPROVED : T.AKUTSU _ DATE: 2077/12/11 [SHEETSIZE: A3 | REV - B

|T\T

LE

SUSPENSION DAMPER PLATE SPRING

[DWG. NO-

THREE ANGLE
PROJECTION @' EH'
‘ 6

ME_KAGRA-1709167-B-DWG
7 8




]
REV[LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B
[
D
$3.4_THRO.
CSK #6.3x90° B
- - =3 S c
5 g
D
80 3
Sl e
3
NATIONAL UNLESS OTHERWISE STATED:
2 g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
S s [ PAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)
DESIGNED : V.0BUCH! DATE: 2017/08/07 [MATERIAL: c1100P
DRAWN _: s.saitou DATE: 2017/08/08 | FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 11 [SHEET: 1
[APPROVED : T.AKUTSU DATE: 2017/09/19 |SHEET SIZE: A3 | REV A F
Rl @ £ [TTE " SUSPENSION DAMPER PLATE
PROJECTION [owe. o MEFAGRA —
7 T ‘ & 7 g
2 1 67
REV|LOC REVISION DATE | APPD BY
A JALL RELEASED 2017/09M19 | T.AKUTSU
B
[
D
2xM2.5%0.45 < SDEEP
$2.1 8DEEP
7
+ __________ _EH___ ______ }_ ¢
c
8
ey
@8 THRO. |
3x@2 THRO. l ~
i <=
EE‘ & §
mi ! mi
! D
<
124
138
2xM2.5x0.45 x5DEEP
CSK #4x90°
13
NATIONAL UNLESS OTHERWISE STATED.
Py ) ‘[?ETSERD\’;‘;MD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
ST [ pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mk)
DESIGNED : V.0BUCH! DATE 2017/08/07 _|MATERIAL:_A6061
DRAWN _: ssaitou DATE: 2017/08/14_| FINISH :_AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 11 [SHEET - 111
[APPROVED : T.AKUTSU DATE: 2017/09/19 |SHEET SIZE: A3 | Rev A F
THREE ANGLE @E} [TTE " SUSPENSION DAMPER T-BEAM
PROJECTION [wo o
3

ME_KAGRA-1709169-A-DWG
7 8




5
REV|LOC REVISION DATE APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B
C
D
\
A
]
]
NATIONAL UNLESS OTHERWISE STATED

Nationa
Bhcratory o Jaon | DAN

)J ASTRONOMICAL
1 Astremamicst OBSERVATORY OF |

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6

TOLERANCES
JIS B 0419-mK

(IS0 2768-mK)

PROJECT - KAGRA EDGE BREAK 0.2 X 45
DESIGNED : V.0BUCH! DATE: 2017/08/07 [MATERIAL: _A6061

DRAWN _: ssaitou DATE: 2017/08/10_| FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 1:1 |SHEET' ”n
[APPROVED - T.AKUTSU DATE: 2017/09/19 |SHEETSIZE: A3 | REV : A

[T SUSPENSION DAMPER WASHER

THREE ANGLE
PROJECTION @ E}
[}

[DwG. No. ME-KAGRA— A
F) 3 4& 5 ‘ T iEA_LIQS_'LE_A_D_W_ﬁ—E
2 3 6.7 5
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B
c
D
68
198.7 2x@6 THRO. 4x P1.5x SDEEP 25 0.8 10DEEP
H
51 & i
42.2 ‘\7 3
36.5 h
B S s S ‘
324 o -
205 ! 8 3
. n |
T TS &
~1 M 1 4
‘ 1 ‘I_ 1085 JI_‘IS
= 82 ISEE 3 10
3 i85 8 1300
2xM5x0.8x 10DEEP
10 PILOT HOLE THRO.
| . |
= —% 3 —————— ==
NATIONAL UNLESS OTHERWISE STATED
Py ) ‘[?ETSERD\’;‘;MD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
ST [ pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mk)
DESIGNED : Y.OBUCHI DATE: 2017/08/07 |MATERIAL :  A6061
DRAWN : s.saitou DATE: 2017/08/08 FINISH AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 1:2 ISHEET 1/1
[APPROVED : TAKUTSU DATE: 2017/09/19 [SHEETSIZE: A3 | REV - A
THREE ANGLE @'E} |T‘TLE SUSPENSION EQ STOP PLATE
PROJECTION |DWG, NO. ME-KA - A
2 3 ) 7 8

’ !




NaCJ

National Astromnical
Shaervatony o ooen JAPAN

ASTRONOMICAL
OBSERVATORY OF|

5
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] TAKUTSU
B
c
D
Méx1 x 12DEEP N
~ 0 33 THRO.
c1
A e e 77/
o7
NATIONAL UNLESS OTHERWISE STATED
NAGJ g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES)
Sty o JAPAN MACHINIG FINISH Ral.6 IS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 X 45 (150 2768-mkK)
DESIGNED - Y.OBUCHI DATE : 2017/08/07 |WATERIAL: _A6061
DRAWN : 5.5atou DATE 2017/08/09 | FINISH © AS MACHINED
CHECKED : Y.0BUCHI DATE: 2017/09/01 | SCALE : 1:1 _ |SHEET: 1/1
[APPROVED - TAKUTSU __ DATE. 2017/09719 |SHEET SIZE: A3 | REV - A
Rl @ £ [T SUSPENSION EQ STOP ROD
FROJECTION [owe_ o, M KAGRA —
7 3 1 4& 5 ‘ 5 T ]
2 3 4 {7 5
REV]LOC REVISION DATE | APPD BY
A (AL RELEASED 2017/09/19] T.AKUTSU
B
c
D
Il
1
#5.2 THRO.
o
©
10
100
2xM5X0.8  10DEEP
3.2 THRO. 88
NATIONAL UNLESS OTHERWISE STATED

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6

TOLERANCES

JIS B 0419-mK
(150 2768-mkK)

PROJECT ¢ KAGRA EDGE BREAK 0.2 x 45

DESIGNED : V.0BUCH! DATE: 2017/08/07 |MATERIAL:_A6061

DRAWN _: ssailou DATE: 2017/08/10_| FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 | SCALE : 1:1__ |SHEET : 1/1
[APPROVED : T.AKUTSU DATE: 2017/09/19 [SHEET SIZE: A3 [ REv - &

THREE ANGLE
PROJECTION

[TITE SUSPENSION PLATFORM PLATE STIFFENER]

[DWG. NO-

o=

’ !

ME_KAGRA-1700173-A-DWG
7 8




M3x0.5 THRO.

90

@90 |

4xC3 A

440

13.20

100

REV|LOC REVISION DATE APPD BY’
A AL RELEASED 2017/09/19] TAKUTSU
B
c
D

8x @55 THRO. 15

C'BORHP10x 5DEEP

415
110

NATIONAL

UNLESS OTHERWISE STATED:

)J ASTRONOMICAL

National Astrenamicst OBSERVATORY OF |
Bhceratory o Japan A DAN

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6

TOLERANCES

JIS B 0419-mK
(IS0 2768-mK)

PROJECT - KAGRA EDGE BREAK 0.2 X 45
DESIGNED : V.0BUCH! DATE: 2017/08/07 [MATERIAL: _A6061

DRAWN _: ssaitou DATE: 2017/08/14_| FINISH : AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 SCALE 1:2.5 |SHEET ”n
[APPROVED - T.AKUTSU DATE: 2017/09/19 |SHEETSIZE: A3 | REV : A

TITLE

SUSPENSION PLATFORM

DWG. NO.

THREE ANGLE |
PROJECTION @ E}
‘ 6

ME;KAGBA* 1709174-A-DWG

70

?5.5

Plane C

REV[LOC

REVISION DATE

APPD BY

ALL

RELEASED 2017/09/19

TARUTSU

o|o|m|>

B
&

42

20

0.5
——

6
hd
|

19

NATIONAL
)J ASTRONOMICAL
National Astermeicsl OBSERVATORY OF

UNLESS OTHERWISE STATED:

ALL DIMENSION ARE MILLIMETERS (MM)
MACHINIG FINISH Ral.6

TOLERANCES
JIS B 0419-mK

Shaervatony o ooen JAPAN

(150 2768-mkK)

PROJECT ¢ KAGRA EDGE BREAK 0.2 x 45

DESIGNED : V.0BUCH! DATE: 2017/08/07 |MATERIAL:_A6061

DRAWN _: ssaitou DATE: 2017/08/10_| FINISH :_AS MACHINED
CHECKED : Y.OBUCHI DATE: 2017/09/01 | SCALE : 1:1__ |SHEET : 1/1
[APPROVED : T.AKUTSU DATE: 2017/09/19 [ REV - &

SHEET SIZE: A3

|T\TLE

SUSPENSION SUPPORT STRUCTURE BEAM STIFFENER

[DWG. NO-

THREE ANGLE
PROJECTION @' EH'
‘ 6

ME_KAGRA-1700175-A-DWG
7 8




2 3 1
REV[LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B [B4 TWO M5 THREAD HOLES WERE ADDED. | 2017/12/11] T.AKUTSU
[
D
4x@5.5 THRO.
TBORH@10 x5DEEP
—_— 2x@4.3 THRU. @6.8 TRHO.
W5x0.8 10DEEP. MBxX1.25 x16DEEP
B e — ¢ 6 6 &
2 ‘
T p— —~"n I -‘M—Jm
5 24 B x s s
o & ]
2xP4.3 THRU
50,6 10DEEP FROM BOTH SIDE. 4xC3
1 @2 THRO.
& Fl g g S 8
3x@2.5 THRU
M3x0.5 6DEEP.
o —I———Hﬁ < o 0 | |
NATIONAL UNLESS OTHERWISE STATED
NAGJ ‘;Tsig":‘gr’\‘”o‘gc'& AL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
S ST [ pAN MACHINIG FINISH Ral.6 JIS B 0419-mK.
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (150 2768-mK)
DESIGNED : Y.OBUCHI _ DATE: 2017/12/5 |MATERIAL: _A6061
DRAWN : Y.0BUCHI _ DATE: 2017/12/5 | FINISH : AS MACHINED
CHECKED : pikenoue  DATE: 2017/12/8 SCALE : 1:2 _ |SHEET: 1
[APPROVED : T akuTsU _ DATE: 017/12/11 |SHEETSIZE: A3 | REV : B
Rl @ £ [T SUSPENSION SUPPORT STRUCTURE BEAM
PROJECTION [owe. o M FAGRA —
H] 3 T 4& 5 ‘ & 7 g
2 3 1 {7 5
REV|LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19] T.AKUTSU
B_[c3,03F 0UR g HOLES AND GNE M2 THREAD HOLE WERE ADDEC] 2017/12/11] T.AKUTSU
c
D
4xM5%0.8 THRO.
138 45,2 THRO.
105 CBORE $9 5DEEP
i =
® e .
= 5 H H
‘ 2x5.5 THRO.
‘ L C'BORE@10=6DEEP
f Ax @6 THRU
o i '
o = o o o0
sl i —i g Bl i
b Il ]
I‘
5 M3%0.5 THRU
——
a0
I e ]
| st s 1 '
| s . .
} L
60 12
25
150
NATIONAL UNLESS OTHERWISE STATED:
NACJ o] ALL DIMENSION ARE WILLIMETERS () | TOLERANCES
BT L pan MACHINIG FINISH Ral.b JIS B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 x 45 (130.2768:mK)
DESIGNED : Y.OBUCHI __DATE: 2017/12/5__|MATERIAL: _A6D61
DRAWN : Y.OBUCHI __ DATE: 2017/12/5 | FINISH :_AS MACHINED
CHECKED : B.IKENOUE DATE: 2017/12/8 | SCALE : 15 _ [SHEET - 1/1
[APPROVED . T.AKUTSU __DATE. 2017/12/11 |SHEET SIZE: A3___| REV - B
TITLE
THREE ANGLE @'E} | SUSPENSION SUPPORT STRUCTURE PLATE]
PROJECTION [wo.no.
7 3 T 3

ME-KAGRA-1700177-B-DWG
7 8




2 3 4 5
REV][LOC REVISION DATE | APPD BY
A AL RELEASED 2017/09/19| T.AKUTSU
B ALL || THICKNESS ViAS REDUGED. i SGREW HOLES WERE GAwweeD. | 2017/12/11] TAKUTSU
[
D
4 x PB4.5 THRU, C'BORE (38 4.5DEEP.
W ‘h—\\ 450
AA(1:1) E
|
O i O
| —
i 1 4xMdx0.7 THRO.
o] | o} —
i 4
c1 &)
c
e
2
,,,,,,,,,, gt g
I
|
o ! o
| D
o ‘ N @@ P
I
16
%0
100
3
‘ NATIONAL UNLESS OTHERWISE STATED:
NAGJ ASTRONOMICAL Ia/| DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
‘ Nasonat astiamest OBSERVATORY OF|
1 BT oan MACHINIG FINISH Ral.b J1S B 0419-mK
I | PROJECT © KAGRA EDGE BREAK 0.2 X 45° (150 2768-mK)
DESIGNED : Y.OBUCHI _ DATE: 2017/12/5 _|MATERIAL: _A6061
DRAWN : Y.OBUCHI _ DATE® 2017/12/5 | FINISH : AS MACHINED
CHECKED : B.IKENOUE  DATE: 2017/12/8 SCALE : 1:1 _ |SHEET: 1
[APPROVED - TAKUTSU _ DATE. 2017712711 |sHEET SizE: a3 | REV - B 3
TITLE
THREE ANGLE @'E} | SUSPENSION YAW ADJUSTER BOSS BLOCK|
PROJECTION [owe o, ME_KAGRA —
F) 3 4& 5 ‘ & T g
2 3 ‘{7 5 7 8
REV[LOC REVISION DATE | APPD BY
A AL RELEASED 2017/12M1] TAKUTSU
B A
c
D
B
8
@3 THRU —
|
C
4oyl @
T
2
D
| I
+0.10
6 +0.05 —
E
NATIONAL UNLESS OTHERWISE STATED
Py ) ‘;Tsigc;"ggﬁy ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
BT [ pan MACHINIG FINISH Ral.6 JIS B 0419-mK
SROJECT | KAGRA EDGE BREAK 0.2 % 45, CORNER R0.4 MAX | (1SO 2768-mk)
DESIGNED : _Y.0BUCHI __DATE: 2017/12/5 _|MATERIAL._C5191
DRAWN © Y.0BUCHI _ DATE: 2017/12/5 | FINISH _AS MACHINED
CHECKED : BJIKENOUE DATE: 2017/12/8 | SCALE : 21  |SHEET - 10F 1
[APPROVED : _ T.AKUTSU _DATE: 2017/12/11 |SHEET SIZE: A3___| REV - A F
TITLE
THREE ANGLE @'E} | SUSPENSION_WIRE ANCHOR_RETAINER
PROJECTION [DWG_NO.__ ME-KAGRA-1712183-A-DWG
2 3 5 ‘ 6 8



2 3 5 i 8
REV |LOC REVISION DATE APPD BY
A [ALL RELEASED 2017/12/11| T.AKUTSU
B [ C4 | FILLET RADIAS WAS CHANGED 1MM TO 3MM.[ 2018/5/8 | TAKUTSU |
C
D
M3x0.5 THRU
B
]
2xM3x0.5 THRU 7
' // K-
07
— i
D
" E
S
NATIONAL UNLESS OTHERWISE STATI
'L‘)SBTSRE%TABFMD‘S\?LL)F ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
T e MACHINIG FINISH Ral.6 1S B 0419-mK
PROJECT : KAGRA EDGE BREAK 0.2 x 45", CORNER R0.4 MAX (IS0 2768-mK)
DESIGNED : Y.OBUCHI _ DATE: 2018/4/23 |MATERIAL: 5191
DRAWN :  Y.OBUCHI _ DATE: 2018/4/23 | FINISH : ASMACHINED
CHECKED T.AKUTSU  DATE: 2018/5/8 SCALE 2:1 [SHEET: 10F 1
NOTE : ALL SURFACES EXCEPT HOLES SHOULD BE BETTER THAN Ra1.6. [APPROVED © TAKUTSU DATE:  p018/5/8 [SHEETSIZE: A3 | REV : A F
e e eF A BET 5
ERR: AEOTTATORMEIRA1 64DBONTHINERLEL. TR AL @ £ [T SUSPENSION_WIRE ANCHOR_Y-BRACKET
P P [DWG-NO. ME-KAGRA-1712182-8-DWG
2 ‘ 3 ‘ 4 4& 5 ‘ 6 7 ‘ 8
2 3 4 6.7 5 i 8
REV]LOC REVISION DATE | APPD BY
A |ALL RELEASED
B A
c
D
M3x0.5
4xM4x0.7 THRU B
3.4 19
1 '
i
| ?— —_—————— !* ******* 4% - N i —
: | it
| i ' i |
I |
' i | P
! | | I | C
= | ' | i
=2 i | i |
. |
| PSS S E— il o o
| | ' | i 67
I I
! 3xM10x1.0 LH | i
| _— | i |
' i ' o
I
| | | b
| | i | ! D
H I | I |
! X | Fant I -
1 N I R S L - t
L] { —
415 425
60.5 55.5
64
E
NATIONAL UNLESS OTHERWISE STATED:
O ‘[‘;ZTSERD\’,“;MD‘S\‘(‘LDF AL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES)
ST [ pan MACHINIGFINISH Ral.6 JIS B 0419-mK
RN EDGE BREAK 0.2 x 45", CORNER R0.4 MAX | (15O 2768-mK)
DESIGNED :  Y.OBUCHI DATE: 2017/12/5 MATERIAL : A6061
135 DRAWN Y. .OBUCHI DATE: 2017/12/5 FINISH : AS MACHINED
CHECKED B.IKENOUE DATE: 2017/12/8 SCALE @ 1:1 ISHEET' 10F 1
[APPROVED T.AKUTSU DATE: 2017/12/11 |SHEET SIZE : A3 I REV : A F
THREE ANGLE [T SUSPENSION_Z STAGE_BOTTOM PLATE
PROJECTION

[DWG. NO-

ME-KAGRA-1712186-A-DWG

o=
‘ 6

8



3 4 7 8
REV[LOC REVISION DATE | APPD BY
A AL RELEASED
B
A [
D
B
C
110x1.0 LH RH
—_—
D
E
NATIONAL UNLESS OTHERWISE STATED
2 g;gg";‘gmgc& ALL DIMENSION ARE MILLIMETERS (MM) | TOLERANCES
sy OO MACHINIG FINISH Ra25 1S B 0419-mK
PROJECT - KAGRA EDGE BREAK 0.2 % 45, CORNER R0.4 MAX [ (180 2768-mK)
DESIGNED : Y.OBUCHI _ DATE: 2017/12/5 |MATERIAL: SUS304
DRAWN * Y.0BUCHI _ DATE® 2017/12/5 | FINISH : AS MACHINED
CHECKED : B.IKENOUE DATE: 2017/12/8 | SCALE : 1:1 |SHEET: 101
1 [APPROVED : T.AKUTSU  DATE: 2017/12/11 [SHEET SIZE: A3 [ Rev - A
Rl @ £ [TTHE SUSPENSION_Z STAGE_JACK SCREW
PROJECTION [DWG. NO.__ ME-KAGRA-1712184-A-DWG
3 4 ‘ 6 7 ‘ 8
3 4 7 8
REV|LOC REVISION DATE | APPD BY
A AL RELEASED
B
A c
e —o} -
M350.5
4xM4x0.7 THRU e
3.4
@ 19
Bl L
'
|
|
'
|
'
Ci $ !
| -+ 8 g 8
i | i
o | 3xox1.0 rH i I
|
B | ! [
' | '
| ! I
' | I
| | \
' i
D | o ———- - — -2
L] 1,1
| \
i 475 ‘ 125
— 60.5 55.5
64
E|
NATIONAL UNLESS OTHERWISE STATED
Py ) ‘[?ETSERD\’;‘;MD‘S\‘{‘LDF ALL DIMENSION ARE MILLIMETERS (MM) |  TOLERANCES
ST [ pan MACHINIG FINISH Ral.6 JIS B 0419-mK
SROJECT © KAGRA EDGE BREAK 0.2 x 45, CORNER R0.4 MAX | (1SO 2768-mk)
DESIGNED : _Y.OBUCHI__ DATE: 2017/12/5 _|MATERIAL _A6061
115 DRAWN ©_V.0BUCHI _ DATE: 2017/12/5 | FINISH :_ AS MACHINED
CHECKED :_B.IKENOUE__ DATE: 2017/12/8__| SCALE : 1:1_ |SHEET: 10F 1
F [APPROVED :  T.AKUTSU DATE: 2017/12/11 |SHEET SIZE: A3 [ Rev A
TITLE
THREE ANGLE @'E} | SUSPENSION_Z STAGE_TOP PLATE
PROJECTION [DWG. NO.__ WE-KAGRA-1712185.A-DWG
3 4 6

‘ 8







	General Notes
	Drawings
	List of Items
	Detailed Description
	1. Suspension Base (2 Persons)
	2. Baffle Preparation (2 Persons)
	3. Insert Baffle and Mount Suspension Roof (2 Persons)
	Mount the {suspension Z-stage bottom plate} on the respective {top plate} with three [jack screws] and screw it on the {suspension yaw adjuster boss block} with [M4x6 screws] (from the bottom of the boss-block)
	Set the {suspension yaw adjuster boss block} onto the {suspension platform} (screw it from the bottom of the platform; use [M4x10 screws])
	Mount the (degreased!*) {X-Y translator stage} on the {Z-translator stage} with [M4x6 screws]
	Mount the {suspension blade spring anchor block} on the {X-Y translator stage}, also with [M4x6 screws]
	* For degrease a XY-translator stage, see here
	On top of the anchor block, set the {suspension blade spring} on the respective shelf with each 4 screw-holes and place the {suspension blade spring retainer plate} on top of the blade-spring (where the screw-holes are)
	Use [M5x12 screws] to fix the blade-springs
	4. Damper (1 Person)
	5. Hanging (2-3 Persons)
	6. Adjustment
	7. Drawings


